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PARALLEL TRADING (SHANGHAI) CO.,LTD
R804, NO.757 XIKANG RD, SHANGHAI

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A,B)Woven fabric

Style No. :  Field

Composition : (A)100% Trevira CS; (B)100% Trevira CS
Sample Color : (A)114;(B)116

Country of Origin ;o ltaly

Proposed Care Instruction : -

Sample Receiving Date  : Jan 07,2020

Testing Period : Jan 07,2020 - Jan 13,2020
Test Result(s) : For further details, please refer to the following page(s).
Test Performed :  Selected test(s) as requested by applicant

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd

Hotm Llom.

Hattie Chen (Account Executive)
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Test Result

Colour Fastness To Light

(ISO 105-B02:2014; Method 2 (Modified), use Xenon arc lamp, Exposure Cycle: A1, no flip-flop mode was used)

Comparison upto blue wool reference 6
- Unit (A) (B)
Grade(B.W.S) - 6 4

Sample Photo

***End of Report™*
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